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4 Test Summary

Report No: GTSE11120100103

Test Item Section in CFR 47 Result
Antenna requirement 15.203/15.247 (c) Pass
AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.247 (b)(3) Pass
6dB Occupied Bandwidth 15.247 (a)(2) Pass
Power Spectral Density 15.247 (e) Pass
Band Edge 15.247(d) Pass
Spurious Emission 15.205/15.209 Pass

Pass: The EUT complies with the essential requirements in the standard.
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Shenzhen, China 518102
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5 General Information
5.1 Client Information

Applicant: DELTA NETWORK PTE. LTD.

Address of Applicant: 2 INTERNATIONAL BUSINESS PARK #01-23 STRATEGY, THE SINGAPORE
609930

Manufacturer: SHENZHEN UNITED TIME TECHNOLOGY CO.,LTD.

Address of Manufacturer/ Room 1001 Microprofit Building,6 Gaoxin south Road, High-Tech Park, Nanshan
district ,Shenzhen, P.R. China

Factory: HUIZHOU UNITED TIME TECHNOLOGY CO.,LTD.

Address of Factory: 2# songbai road, south zone, Cyber Park, huizhou, Guangdong.

5.2 General Description of E.U.T.

Product Name: MOBILE PHONE

Model No.: COOL

Trade mark : ALVO

Operation Frequency: 2412MHz~2462MHz (802.11b/802.119g)

Channel numbers: 11 for 802.11b/802.11g

Channel separation: 5MHz

Modulation technology: CCK

(IEEE 802.11b)

Modulation technology: OFDM

(IEEE 802.11g)

Data speed (IEEE 802.11b): 1Mbps, 2Mbps, 5.5Mbps, 11Mbps

Data speed (IEEE 802.119): 6Mbps, 9Mbps, 12Mbps, 18Mbps, 24Mbps, 36Mbps, 48Mbps,54Mbps

Antenna Type: Integral

Antenna gain: -3.05 dBi

AC adapter: Trade mark: ALVO
Model : COOL
Input: AC 100-240V 50/60Hz
Output: DC 5V 500mA

Power supply: Type: lithium-ion 3.7V 1100mAh
Voltage: DC 3.7V

Global United Technology Services Co., Ltd. Project No.: GTSE111201001RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Operation Frequency each of channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle frequency, and
the highest frequency of channel were selected to perform the test, and the selected channel see below:

802.11b/802.11g

Channel Frequency
The lowest channel 2412MHz
The middle channel 2437MHz
The Highest channel 2462MHz

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102
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5.3 Test mode

Report No: GTSE11120100103

WIFI mode Keep the EUT in communicating mode with wireless router device.

Transmitting mode Keep the EUT in continuously transmitting mode of modulation with the fix frequency.

We have verified the construction and function in typical operation. All the test modes were carried out with the EUT in
transmitting operation, which was shown in this test report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode Data rate
802.11b 1Mbps
802.11g 6Mbps

Final Test Mode:

According to ANSI C63.4 standards, the test results are both the “worst case” and “worst setup” 1Mbps for 802.11b, 6Mbps
for 802.11g.

5.4 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

o FCC —Registration No.: 600491

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and
fuly described in a report filed with the (FCC) Federal Communications Commission.
The acceptance letter from the FCC is maintained in out files. Registration 600491, July 20, 2010.
e Industry Canada (IC)
The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. Has been

Registered by Certification and Engineering Bureau of Industry Canada for radio equipment testing with Registration
No.: 9079A-1.

5.5 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

Address: 2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District, Shenzhen,
China

Tel: 0755-27798480

Fax: 0755-27798960

5.6 Other Information Requested by the Customer

None.
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5.7 Test Instruments list

Report No: GTSE11120100103

Radiated Emission:

Item Test Equipment Manufacturer Model No. InvEr(l)t.ory (n::ril-dDda-t;y) cé:}"ﬁ?}é%f’yayt)e

1 | SmSemi-Anechoic | o vuElectron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | Mar. 302011 | Mar. 29 2012
Chamber

2 Control Room ZhongYu Electron | 6.2(L)*2.5(W)*2.4(H) | GTS251 N/A N/A

EMI Test Receiver Rohde & Schwarz ESU26 GTS203 Jul. 04 2011 Jul. 03 2012
4 BiConiLog Antenna M:gg_\gf;(zf:gﬁm VULB9163 GTS214 Feb. 26 2011 Feb. 25 2012
5 pouble '”dsg:jnwaveg“ide Mé’gSH_ng;KZf:OCSIK 9120D-829 GTS208 | June 302011 | June 29 2012
6 Horn Antenna ETS-LINDGREN 3160 GTS217 Mar. 30 2011 | Mar. 29 2012
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 Apr. 01 2011 Mar. 31 2012
9 Coaxial Cable GTS N/A GTS211 Apr. 012011 | Mar. 312012
10 Coaxial cable GTS N/A GTS210 Apr. 01 2011 Mar. 31 2012
11 Coaxial Cable GTS N/A GTS212 Apr. 012011 | Mar. 312012
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 Jul. 04 2011 Jul. 03 2012
13 | Amplifier(2GHz-20GHz) HP 8349B GTS206 Jul. 04 2011 Jul. 03 2012
14 | Amplifier (18-26GHz) Rohde & Schwarz AFS33-18002 GTS218 | June 30 2011 | June 29 2012

650-30-8P-44
15 Band filter Amindeon 82346 GTS219 Apr. 012011 | Mar. 312012
16 (constant temperature and o e niific BA-888 GTS248 | May 112011 | May 10 2012
humidity box

17 D.C. Power Supply Instek PS-3030 GTS232 May 11 2011 | May 10 2012

Conducted Emission:

Item Test Equipment Manufacturer Model No. Invzllt.ory (rr?nil-.cli)c?-t;y) iﬂﬁ_ﬁ%?y?)e
1 Shielding Room ZhongYu Electron | 7.0(L)x3.0(W)x3.0(H) | GTS252 Jul. 04 2011 Jul. 03 2012
2 EMI Test Receiver Rohde & Schwarz ESCS30 GTS223 Jul. 04 2011 Jul. 03 2012

10dB Pulse Limit Rohde & Schwarz N/A GTS224 Jul. 04 2011 Jul. 03 2012
4 LISN Mgggvgf;f?:ggm NSLK 8127 GTS226 Jul. 04 2011 Jul. 03 2012
5 LISN ETS-LINDGREN 3816/2 GTS232 Jul. 04 2011 Jul. 03 2012
6 Coaxial Cable GTS N/A GTS227 Apr. 012011 | Mar. 312012
7 EMI Test Software AUDIX E3 N/A N/A N/A

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
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6  Testresults and Measurement Data
6.1 Antennarequirement:

Standard requirement: ‘ FCC Part15 C Section 15.203 /247(c)
15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a
unique coupling to the intentional radiator, the manufacturer may design the unit so that a broken antenna can be
replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.

15.247(c) (1)(i) requirement:
(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point operations may

employ transmitting antennas with directional gain greater than 6dBi provided the maximum conducted output

power of the intentional radiator is reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds
6dBi.

E.U.T Antenna:

The antenna is a PIFA antenna which fixed on the main board, the best case gain of the antenna is -3.05 dBi

WiFi Antenna

s

1258-MB-V0 . 2

EEESELF-2

spe

Global United Technology Services Co., Ltd.
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6.2 Conducted Emissions

Test Requirement: FCC Part15 C Section 15.207

Test Method: ANSI C63.4:2003

Test Frequency Range: 150KHz to 30MHz

Class / Severity: Class B

Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto

Limit: Frequency range (MHz) Qu"j‘s’i_peaklelt (dBuV) FY—

0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane

| LISN LISN
40cm 80cm
=X Filter |— AC power

Equipment E.UT

EMI
Receiver

Test table/Insulation plane

Remark:

ELUT Fquipment Under Test

LISN Line Impedence Stabilization Network
Test table height=0 8m

Test procedure: 1. The E.U.T and simulators are connected to the main power through a line
impedance stabilization network (L.I.S.N.). This provides a 500hm/50uH
coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a LISN
that provides a 50ohm/50uH coupling impedance with 50ohm termination.
(Please refer to the block diagram of the test setup and photographs).

3. Both sides of A.C. line are checked for maximum conducted interference. In
order to find the maximum emission, the relative positions of equipment and all
of the interface cables must be changed according to ANSI C63.4: 2003 on
conducted measurement.

Test Instruments: Refer to section 5.7 for details
Test mode: WiFi mode
Test results: Pass

Measurement data:

Global United Technology Services Co., Ltd. Project No.: GTSE111201001RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 10 of 51
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Line:
gpLEVe! (aBuv)
70
FCC PART15 CLASSB QP
60 |
50 FCC PART15 CLASSB AV
40
30
20
! S 2’ 1
| h il 4 1
1 A [im 4 ; hn"”"titllluﬂlrﬂ\'l"“}r‘m"ﬁ-’ﬂ’wk’k“"m, U PR PRSP S —.—».-_..,_v_,__,__w_n-»vb"- ~
n }
-10. 2 5 10 20 30
Trace: 30 Frequency (MHz)
Condition : FCC PART1S CLASSB QP LISN(2011) LINE
Job No. : 1001EF
Test Node : WIFI mode
Test Engineer: Gavin
Fead LISN Cable Limit  Over
Freq Lewvel Factor Loss Level Line Limit Eemark
NHz  dBuV dB dB dBuV¥  dBuV 4B
1 0,202 52,97 0.66 0.10 53.73 63.54 -9.81 QF
Z 0,202 37.75 0.66 0.10 38.51 5354 -15.05 Averaze
3 0,270 47.00 0.82 0.10 47.72 61.12 -13.40 QP
4 0.270 29.84 0.62 0.10 30.56 b5l.1Z -20.56 Average
5 0.341 44.35 0.60 0.10 45.05 59.18 -14.13 QF
6 0.341 25.04 0.60 0.10 25.74 49.18 -25.44 Averagze
T 0,408 39.59  0.58 0.10 40,27 57.68 -17.41 QP
3 0.408 22.36  0.58 0.10 23.04 47.68 -24.64 Averaze
9 0.614 34.68 0.53 0.10 35.31 56.00 -20.69 QP
10 0.614 19.25 0.55 0.10 19.88 46.00 -26.12 Average
11 1.305 35.51 0.45 0.10 36.06 56.00 -19.94 QF
12 1.3053 12.14 0.45 0.10 12.69 46,00 =35.31 Averaze
Global United Technology Services Co., Ltd. Project No.: GTSE111201001RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Neutral:
gpLEVe! [uBuv)
FCC PART15 CLASSB QP
su |
" FCC PART15 CLASSB AV
ao4 By
il g
30| " T
il I
200 |l i !i . ‘ .
Tl - Hiiw 'J 1 |\
w1 r'J|=”\ "| ||| || h % iR T T
L B rJ :'-L." | j \|| H-'!-J“ H |E'Alm""tﬂhl-,.{.&,,..‘m;muL_h___ I PR TS 2
u 1
-10.15 2 5 1 2 5 10 20 30
Trace: 28 Frequency (MHz)
Condition : FCC PART1S CLASSE QP LISN(Z011) NEUTRAL
Job HNo. : 1001RF
Test Mode : WIFI mode
Test Engineer: Gavin
Read LISN Cable Limit  Owver
Freq Level Factor Loss Level Line Limit Eemark
NHz  dBuV dB db  dBuV  dBuV dB
1 0,202 B5.16 0.66 0.10 55,92 63.54 -7.62 QP
2 0,202 41.42 0.66 0.10 42,18 G53.54 -11.36 Average
3 0,270 48.16 0.62 0.10 48.88 61.12 -12.24 QP
4 0.270 34.90 0.62 0.10 35.62 G51.12 -15.50 Average
5 0.334 45.01 0.60 0.10 45.71 59.35 -13.64 QP
6 0.334 30.18 0.60 0.10 30.88 49.35 -18.47 Average
T 0.404 41.18 0.58 0.10 41.86 b57.77 -15.91 QP
3 0.404 24.35 0.58 0.10 25.03 47.77 -22.74 Average
9 0.464 37.80 0.56 0.10 38.46 56.63 -18.17 QP
10 0.464 19.58 0.56  0.10 20.24 46.63 —-26.39 Averaze
11 0.720 36.81 0.51 0.10 37.42 56.00 -18.58 QP
1% 0.720 17.47 0.51 0.10 18.08 46.00 -27.92 Averaze
Notes:

1. Aninitial pre-scan was performed on the line and neutral lines with peak detector.
2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3. Final Level =Receiver Read level + LISN Factor + Cable Loss

Global United Technology Services Co., Ltd. Project No.: GTSE111201001RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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6.3 Conducted Peak Output Power

Report No: GTSE11120100103

Test Requirement:

FCC Part15 C Section 15.247 (b)(3)

Test Method:

ANS| C63.4:2003 and KDB558074

Limit:

30dBm

Test setup:

Spectrum Analyzer

i

g

o o |
s o |

o i o
e |
oD

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 5.7 for details

Test mode:

Transmitting mode

Test results:

Pass

Measurement Data

Peak Output Power (dBm)
Test CH Limit(dBm) Result
802.11b 802.11g
Lowest 17.80 17.71
Middle 18.13 17.27 30.00 Pass
Highest 18.43 17.89
Average Power (dBm) o
Test CH Limit(dBm) Result
802.11b 802.11g
Lowest 14.90 11.32
Middle 15.41 12.24 30.00 Pass
Highest 15.65 12.94

Test plot as follows:

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111201001RF

Page 13 of 51




Report No: GTSE11120100103

‘ Test mode: ‘ 802.11b
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.70 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.413400000 GHz
20 Offdet 1 dB| 1
10
. /_,\_,./-’_\,-/'L-,_.h\_\
o ,//’“ ‘\\\
av%Gl —-20 A
30 / \,,_,_H_-—-\ LVL
= = R Vv ~ _\/
-4
--50
-—60:
L_70 3DB
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz Power 17.80 dBm
Lowest channel
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.96 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.438400000 GHz
20 Offdet 1 dB| 1
+10 _,!L,\_ﬂ\
o ] n
L-10 / \
1 PK 4
WGl —-20
,q,v\‘// N LVL
= =
--40
—-50
-—60
70 3DB
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz Power 18.13 dBm
Middle channel
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 10.18 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.463100000 GHz
20 Offdet 1 dB| 1
10 ~i— -
Lo Vi N
L_10 / \
iL [P 4 N
WGl --20
a4 N \ LVL
0]
" Nh—
+-40
-—50
--60
l_70 3DB
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz Power 18.43 dBm

Highest channel

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
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‘ Test mode: 802.11g
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 7.61 dBm
Ref 21 dBm “Att 30 dB SWT 2.5 ms 2.417000000 GHz
20 Offdet 1 dB| 1
=10
o //’""“ i
1 P
UG --20 P INTEVETN
MAXH] LJ&(**MMMNVJM* NP~ L
L-40
--50
--60
| _70 3DB
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz Power 17.71 dBm
Lowest channel
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 7.26 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.430900000 GHz
20 Offdet 1 dB|
L10 1
Lo /f/’ ~, B
mEx [ °
MAXH g Ele]
L_30 A A)"\M/U/ ) A LVL
o g
-—50
r—60
| _70 3DB
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz Power 17 .27 dBm
Middle channel
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 7.73 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.467600000 GHz
20 Offget 1 dB|
L10 L
VSOV | WUPENIS—
N e Jth\\x =
mEx [°
MAXH L _20 N Asals, oA i A
AN A VNN AN v
--30
+-40
-—50
r—60
| _70 3DB
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz Power 17 .89 dBm
Highest channel
Global United Technology Services Co., Ltd. Project No.: GTSE111201001RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
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6.4 6dB Occupy Bandwidth

Test Requirement: FCC Part15 C Section 15.247 (a)(2)
Test Method: ANSI C63.4:2003 and KDB558074
Limit: >500KHz
Test setup: Spectrum Analyzer

s

/\\ e o e |
Y o |
s
/ (==Y E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.7 for details
Test mode: Transmitting mode
Test results: Pass

Measurement Data

6dB Occupy Bandwidth (MHz) o
Test CH Limit(KMHz) Result
802.11b 802.11g
Lowest 10.08 16.48
Middle 10.12 16.52 >500 Pass
Highest 10.12 16.48

Test plot as follows:

Global United Technology Services Co., Ltd. Project No.: GTSE111201001RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 16 of 51
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Test mode: 802.11b

@ RBW 100 kHz Delta 3 [T1 ]
VBW 300 kHz -5.37 d8
Ref 21 dBm “Ate 30 dB ST 2.5 ms 4.040000000 WHz
% = Tarker] T LT1
slos dam
2|.411000p00_cHz [N

1 Delta p [T1 ]

X Ja 6|23 a8
- 3, Mt 2l cwsonchon we, .,
g =i

4 W

BB
2
-

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 15.DEC.2011 02:12:29

Lowest channel

@ RBW 100 kHz Delta 3 [T1 ]
VBW 300 kHz -5.89 dB
Ref 21 dBm Att 30 dB SWT 2.5 ms ~-4.040000000 MHz
20 5 Marker] 1 L[T1
1 Delta p [T1
e ns ™ 2os o
iy 3 2 5105
A,W /.N - \ KU\'!
o b
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 14.DEC.2011 10:04:47

Middle channel

® RBW 100 kHz Delta 2 [T1 ]
VBW 300 KkHz -5.09 dB
Ref 21 dem Ate 30 dB SHT 2.5 ms 4560000000 MHz

2o = Tarker 1 11
s{ 79 dem

462480p00_GHz [N

T Delta B [T1 1]

NN JEVE TV R I

A AV

TE

g L0
N

Center 2.462 GHz 2 WHz/ Span 20 WHz

Date: 14.DEC.2011 10:13:52

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE111201001RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Test mode:

802.11g

@ RBW 100 kHz Delta 3 [11 ]
VBW 300 kHz -6.35 dB
Ref 21 dBm “Att 30 dB SWT 2.5 ms 14.120000000 MHz

20 € Marker| T [T1

al67 dem
2|.417880p00 GHz
Delta p [T1 1

-s{63 aB
260000p00 it

}EWW AN A AAANAY "'”‘”\Mi
b Y

Center 2.412 GHz 2 WHz/ Span 20 MHz

Date: 14.DEC.2011 10:25:40

Lowest channel

® RBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz 10.61 dBm

Ref 21 dBm Att 30 dB SWT 2.5 ms 2.428720000 GHz
20— OFfpet 1 ¢B Warker] 1 111
-3[28 dBm
2|.441000p00_cHz [
elta
S 0 u\zrulM N
L -6
= o 2400 s

g A — MWWWWW@
W |
L ™

Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 14.DEC.2011 10:32:04

Middle channel

@ RBW 100 KkHz Delta 3 [T1 ]
VBW 300 kHz -6.10 dB

Ref 21 dBm “Att 30 dB SWT 2.5 ms 13.480000000 MHz

[0 oftfet T g8 Varker] 1 [T1
al77 aBn

2|.467240p00 chHz
Delta p [T1 1
-6|37 dB
3 cooooohon

T

3 A A N YRy T v oY >

T=10"

7 %

Center 2.462 GHz 2 WHz/ Span 20 MHz

Date: 15.DEC.2011 01:58:49

Highest channel

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111201001RF
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6.5 Power Spectral Density

Test Requirement: FCC Part15 C Section 15.247 (e)
Test Method: ANSI C63.4:2003 and KDB558074
Limit: 8dBm
Test setup:
Spectrum Analyzer
1 = ggg
s o |
aREESs B.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.7 for details
Test mode: Transmitting mode
Test results: Pass

Measurement Data

Power Spectral Density (dBm) o
Test CH Limit(dBm) Result
802.11b 802.11g
Lowest -8.02 -13.40
Middle -8.04 -16.40 8.00 Pass
Highest -6.75 -14.54

Test plot as follows:

Global United Technology Services Co., Ltd. Project No.: GTSE111201001RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Test mode: 802.11b

@ RBW 3 kHz  Marker 1 [T1 ]
VBW 10 kHz -8.02 dBm
Ref 21 dBm Att 30 dB SWT 50 s 2.410977800 GHz
e =
1
L " A b "
i sy o ay NI WY
:
Center 2.411 GHz 15 kHz/ Span 150 kHz

Date: 14.DEC.2011 09:58:29

Lowest channel

@ RBW 3 kHz  Marker 1 [T1 ]
VBW 10 kHz 8.04 dBm
Ref 21 dBm Att 30 dB SWT 50 s 2.437477500 GHz
[20~Offpet I ¢iB
(Al
i PK
TRIR
1
" mn PRSI I Al Aol
(s A WV v Lia
Center 2.437488 GHz 15 kHz/ Span 150 kHz

Date: 14.DEC.2011 10:06:48

Middle channel

@ RBW 3 kHz  Marker 1 [T1 ]
VBW 10 kHz -6.75 dBm
Ref 21 dBm Att 30 dB SWT 50 s 2.462976300 GHz
e =
N
fcTR

Center 2.463 GHz 15 kHz/ Span 150 kHz

Date: 14.DEC.2011 10:15:29

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111201001RF
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Test mode: 802.11g

@ RBW 3 kHz  Marker 1 [T1 ]
VBW 10 kHz -13.40 dBm
Ref 21 dBm Att 30 dB SWT 50 s 2.418227400 GHz
e =
N
fcTR

Center 2.41824 GHz 15 kHz/ Span 150 kHz

Date: 14.DEC.2011 10:28:13

Lowest channel

@ RBW 3 kHz  Marker 1 [T1 ]
VBW 10 kHz 16.40 dBm
Ref 21 dBm Att 30 dB SWT 50 s 2.443747100 GHz
[20~Offpet I ¢iB
(Al
i PN
]
1
2 P n " sl A .wmww
Center 2.443685 GHz 15 kHz/ Span 150 kHz

Date: 14.DEC.2011 10:35:42

Middle channel

@ RBW 3 kHz  Marker 1 [T1 ]
VBW 10 kHz -14.54 dBm
Ref 21 dBm Att 30 dB SWT 50 s 2.468852900 GHz
ey =
PN
ferry
[ 1
ol oy fr-indurdan MWMA}M P A
c
Center 2.46884 GHz 15 kHz/ Span 150 kHz

Date: 15.DEC.2011 02:03:01

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE111201001RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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6.6 Band edges

6.6.1 Conducted Emission Method

Test Requirement: FCC Part15 C Section 15.247 (d)

Test Method: ANSI C63.4:2003 and KDB558074

Limit: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100
kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement.

Test setup: Spectrum Analyzer

e o
/'\\ o o
e o

- oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.7 for details

Test mode: Transmitting mode

Test results: Pass

Test plot as follows:

Global United Technology Services Co., Ltd. Project No.: GTSE111201001RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Test mode: ‘ 802.11b

® RBW 100 kHz Marker 3 [T1 ] ® “RBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz 45.30 dBm VBW 300 kHz -38.18 dBm
Ref 21 dBm “Att 30 dB SWT 5 ms 2.400000000 GHz Ref 21 dBm Att 30 dB SWT 5 ms 2.483500000 GHz
f20~OFffet 1 B Varker 1 [T1 20 =3 Varker 1 L[T1
460 dBm 558 dBm
2].411500p00 Gz 2| 461500p00 _chz [N
varker T . P
varker| 2 [T1 varker| 2 [T1
o1 4.6 ke ol i P b1 5.5 arker| 2 [T1 )1
7iE] . T Ay, o - ~15[24 den
Y 4ooboo G W M

471100h00 G

I AT AT T
o2 s as ’ N A M A S|

b I

1 / Lk [ |
VAR W Ry

Center 2.398 GHz 5 MHz/ Span 50 MHz Center 2.476 GHz 5 MHz/ Span 50 MHz

Date: 14.DEC.2011 10:00:13 Date: 14.DEC.2011 10:16:50

Lowest channel Highest channel

Test mode: 802.11g

® RBW 100 kHz Marker 3 [T1 ] ® RBW 100 kHz Marker 3 [T1 ]
“VBW 300 kHz -33.14 dBm “VBW 300 kHz -41.61 dBm
Ref 21 dBm “Att 30 dB SWT 5 ms 2.400000000 GHz Ref 21 dBm “Att 30 dB SWT 5 ms 2.483500000 GHz
F20 e Varker] I LT1 20 e Varker] 1 LT1
-4 39 dBm -5(88 dBm
2| 417920p00 _ctiz |[EM 2| 455740p00 _ctiz [N
— Varker| 2 [T1 Varker| 2 [T1
25|05 dem 27|25 dem
2l 402020h00 o 2| 4z1140h0a cu
b1 -4.39 dBm 2 or ¥ .
| T I d N"H ,WE!WW\AWWW‘“\

k T

| D2 -5.88 d

D2 -24.39 df

[
o T |

Center 2.40172 GHz 5 MHz/ Span 50 MHz Center 2.47284 GHz 5 MHz/ Span 50 MHz

Date: 14.DEC.2011 10:29:11 Date: 15.DEC.2011 02:04:01

Lowest channel Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE111201001RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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6.6.2 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209 and 15.205
Test Method: ANSI C63.4: 2003
Test Frequency Range: 2.3GHz to 2.5GHz
Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Remark
Peak 1MHz 3MHz Peak Value
Al 1GH
bove 1GHz Peak 1MHz 10Hz Average Value
Limit: Frequency Limit (dBuV/m @3m) Remark
54.00 Average Value
Ab 1GH
ove i 74.00 Peak Value
Test setup: ~
TT Antenna Tower
}----b 3m <..§........{ L — Horn Antenna
EUT v /’
,__EI_‘7 Sl Spectrum
A Di\ Analyzer
Turn O.gm 'i‘
Table A A
1 1
Test Procedure: 1. The EUT was placed on the top of a rotating table 0.8 meters above the ground

at a 3 meter camber. The table was rotated 360 degrees to determine the
position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving antenna, which
was mounted on the top of a variable-height antenna tower.

3. The antenna height is varied from one meter to four meters above the ground to
determine the maximum value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

4. For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the rota table
was turned from O degrees to 360 degrees to find the maximum reading.

5. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the limit
specified, then testing could be stopped and the peak values of the EUT would
be reported. Otherwise the emissions that did not have 10dB margin would be
re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.

Test Instruments: Refer to section 5.7 for details
Test mode: Transmitting mode
Test results: Passed

Remark:

Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Measurement data:

Global United Technology Services Co., Ltd. Project No.: GTSE111201001RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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‘ Test mode:

| 802.11b

Test channel: Lowest
Peak value:
Frequency | Read Level A;;i?;ra Cable PFrae:trgf Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) [ (dBuV/m) (dB)
2390.00 49.68 27.58 3.81 34.83 46.24 74.00 -27.76 Horizontal
2400.00 56.28 27.58 3.83 34.83 52.86 74.00 -21.14 Horizontal
2390.00 62.44 27.58 3.81 34.83 59.00 74.00 -15.00 Vertical
2400.00 64.91 27.58 3.83 34.83 61.49 74.00 -12.51 Vertical
Average value:
Frequency | Read Level A::Z?:ra Cable PFr:;?rp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2390.00 37.26 27.58 3.81 34.83 33.82 54.00 -20.18 Horizontal
2400.00 37.28 27.58 3.83 34.83 33.86 54.00 -20.14 Horizontal
2390.00 41.35 27.58 3.81 34.83 37.91 54.00 -16.09 Vertical
2400.00 40.34 27.58 3.83 34.83 36.92 54.00 -17.08 Vertical
Test mode: 802.11b Test channel: Highest
Peak value:
Frequency | Read Level A;;i?:ra Cable P;thrgf Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 51.38 27.52 3.89 34.86 47.93 74.00 -26.07 Horizontal
2500.00 56.32 27.55 3.90 34.87 52.90 74.00 -21.10 Horizontal
2483.50 51.10 27.52 3.89 34.86 47.65 74.00 -26.35 Vertical
2500.00 53.26 27.55 3.90 34.87 49.84 74.00 -24.16 Vertical
Average value:
Frequency | Read Level A;;i?:ra Cable P;thrgf Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
2483.50 42.31 27.52 3.89 34.86 38.86 54.00 -15.14 Horizontal
2500.00 38.36 27.55 3.90 34.87 34.94 54.00 -19.06 Horizontal
2483.50 42.35 27.52 3.89 34.86 38.90 54.00 -15.10 Vertical
2500.00 38.36 27.55 3.90 34.87 34.94 54.00 -19.06 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111201001RF
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‘ Test mode:

| 802.11g

Test channel: Lowest
Peak value:
Frequency | Read Level A:;i?:ra Cable PFrsca;trgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2390.00 48.17 27.58 3.81 34.83 44.73 74.00 -29.27 Horizontal
2400.00 55.85 27.58 3.83 34.83 52.43 74.00 -21.57 Horizontal
2390.00 63.35 27.58 3.81 34.83 59.91 74.00 -14.09 Vertical
2400.00 62.38 27.58 3.83 34.83 58.96 74.00 -15.04 Vertical
Average value:
Frequency | Read Level A;;i?:ra Cable PFraestrgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2390.00 36.16 27.58 3.81 34.83 32.72 54.00 -21.28 Horizontal
2400.00 37.33 27.58 3.83 34.83 33.91 54.00 -20.09 Horizontal
2390.00 40.35 27.58 3.81 34.83 36.91 54.00 -17.09 Vertical
2400.00 40.34 27.58 3.83 34.83 36.92 54.00 -17.08 Vertical
Test mode: 802.11g Test channel: Highest
Peak value:
Frequency | Read Level A:;i?:ra Cable PFrsca;trgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 59.32 27.52 3.89 34.86 55.87 74.00 -18.13 Horizontal
2500.00 53.32 27.55 3.90 34.87 49.90 74.00 -24.10 Horizontal
2483.50 61.09 27.52 3.89 34.86 57.64 74.00 -16.36 Vertical
2500.00 47.65 27.55 3.90 34.87 44.23 74.00 -29.77 Vertical
Average value:
Frequency | Read Level A;;i?:ra Cable PFraestrgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 43.26 27.52 3.89 34.86 39.81 54.00 -14.19 Horizontal
2500.00 35.63 27.55 3.90 34.87 32.21 54.00 -21.79 Horizontal
2483.50 42.77 27.52 3.89 34.86 39.32 54.00 -14.68 Vertical
2500.00 36.26 27.55 3.90 34.87 32.84 54.00 -21.16 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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6.7 Spurious Emission
6.7.1 Conducted Emission Method

Test Requirement: FCC Part15 C Section 15.247 (d)
Test Method: ANSI C63.4:2003 and KDB558074
Limit: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100
kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement.
Test setup: Spectrum Analyzer
Y o |
Fa - Y o |
s o |
— oo E.U.T
(o
]
Non-Conducted Table
Ground Reference Plane
Test Instruments: Refer to section 5.7 for details
Test mode: Transmitting mode
Test results: Pass

Test plot as follows:

Global United Technology Services Co., Ltd. Project No.: GTSE111201001RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
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Test mode: 802.11b

Lowest channel

RBW 100 kHz Marker 1 [T1 ] @ RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 2.79 dBm VBW 300 kHz -39.45 dBm
Ref 21 dBm Att 30 dB SWT 1 s 2.402860000 GHz Ref 21 dBm Att 30 dB SWT 1.5 s 13.630000000 GHz
F20-OFfffet I (B 20  Offket I (B
[A] [aT)
[P 1 O
MAXH] D1 2.79 d [MAXH| D1 2.79 dBi
D2 -17)21 d| D2 -17.21 d|
)
WWM
bide Mmad bt A At s i i A At o MN.AJ
Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz
Date: 14.DEC.2011 10:01:33 Date: 14.DEC.2011 10:02:06

30MHz~10GHz 10GHz~25GHz
Middle channel
®

RBW 100 kHz WMarker 1 [T1 ] @ RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 4.53 dBm “VBW 300 kHz -39.67 dBm
Ref 21 dBm Att 30 dB SWT 1 s 2.442740000 GHz Ref 21 dBm Att 30 dB SWT 1.5 s 13.660000000 GHz
20— Offpet i3 20~ Offfet (i3
LA] (Al
1
b1 4.53 a p1 4.5 dB,
AT
L L
D2 N5 M7 df D2 15.47 d|
1
v
P P [ FRTHEN NUIRTORY § LYWV WRUTe A VIR0 Y pre ey o M,wa
Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz
Date: 14.DEC.2011 10:10:21 Date: 14.DEC.2011 10:10:44

30MHz~10GHz 10GHz~25GHz

Global United Technology Services Co., Ltd. Project No.: GTSE111201001RF
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Highest channel

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 3.28 dBm
Ref 21 dBm Att 30 dB SWT 1 s 2.462680000 GHz
20— OFffEet T {5
1 PK] 1
e D1 3.28 def
D2 -f16.F2 d|
(IR T L A fA i osmap]
Start 30 MHz 997 MHz/ Stop 10 GHz

Date: 14.DEC.2011 10:17:37

30MHz~10GHz

Report No: GTSE11120100103

® RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -39.20 dBm
Ref 21 dBm “Att 30 dB SWT 1.5 s 13.630000000 GHz
20 OFffet I {B
L. LA
1P
fiAxA D1 3.28 dBr
Lo
D2 -16.72 d
N o
K L/W M
Py Uy w
Start 10 GHz 1.5 GHz/ Stop 25 GHz

Date: 14.DEC.2011 10:17:51

10GHz~25GHz

Test mode:

802.11g

Lowest channel

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 5.40 dBm
Ref 21 dBm Att 30 dB SWT 1 s 2.402860000 GHz
[20° e
[LPH]
A
1
D1 -5.4] di
D2 P54 dB|
ssermlinite b L LS Lrar AR A A AP AL bt
Start 30 MHz 997 MHz/ Stop 10 GHz

Date: 14.DEC.2011 10:29:53

30MHz~10GHz

@ “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 39.78 dBm

Ref 21 dBm Att 30 dB SWT 1.5 s 13.660000000 GHz

F20 =

lo.

D1 -5.4] dBm

Start 10 GHz 1.5 GHz/ Stop 25 GHz

Date: 14.DEC.2011 10:30:12

10GHz~25GHz
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Middle channel

RBW 100 kHz Marker 1 [T1 ] ® RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -4.05 dBm “VBW 300 Kz 40.29 dBm
Ref 21 dBm “Att 30 dB ST 1 s 2.442740000 GHz Ref 21 dBm “Att 30 dB SWT 1.5 s 13.660000000 GHz
2o offfet T g8 20 OFffet 1 B
o . o
L PK [P
e
- o
b1 —4.05 b1 -4.05 dB
2 pafos dpm 2 p4.05 d
308
1
g X L AP gt Al Aonghonln ] by A A wf\uM
Start 30 Whz 997 WHz/ Stop 10 GHz Start 10 Ghz 1.5 chz/ Stop 25 Ghz
Date: 14.DEC.2011 10:36:45 Date: 14.DEC.2011 10:37:03

30MHz~10GHz 10GHz~25GHz

Highest channel

RBW 100 kHz Marker 1 [T1 ] % RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -6.54 dBm “VBW 300 kHz -40.66 dBm
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6.7.2 Radiated Emission Method

Report No: GTSE11120100103

Test Requirement:

FCC Part15 C Section 15.209

Test Method:

ANSI| C63.4: 2003

Test Frequency Range:

30MHz to 25GHz

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Remark
30MHz-1GHz Quasi-peak 100KHz 300KHz Quasi-peak Value
Peak 1MHz 3MHz Peak Value
Above 1GHz
Peak 1MHz 10Hz Average Value
Limit: Frequency Limit (dBuV/m @3m) Remark
30MHz-88MHz 40.0 Quasi-peak Value
88MHz-216MHz 43.5 Quasi-peak Value
216MHz-960MHz 46.0 Quasi-peak Value
960MHz-1GHz 54.0 Quasi-peak Value
54.0 Average Value
Above 1GHz
74.0 Peak Value
Test setup: Below 1GHz
o Antenna Tower
J ________ Search
EUT >3m <¢, { ,/ Antenna
4m /
RF Test
‘? —_ L Receiver
¥ I [ ! !
EbTe 0fm : Im \ BE
G g |:|0|:|
[ |
s

: N [ 1
Loty iddd

Ground Plane

Above 1GHz
[=—=]
: Antenna Tower
}....; 3m (..i........{ — Horn Antenna
EUT ¥
dm Spectrum
A m\ Analyzer
; N
H d [ . :
¥ ¥
T | O " \ ==
able A LA -
0 v Amplifier Lloa
d 1 1 1
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Report No: GTSE11120100103

Test Procedure:

. The EUT was placed on the top of a rotating table 0.8 meters above the ground

. The EUT was set 3 meters away from the interference-receiving antenna, which

. The antenna height is varied from one meter to four meters above the ground to

. For each suspected emission, the EUT was arranged to its worst case and then

. The test-receiver system was set to Peak Detect Function and Specified

. If the emission level of the EUT in peak mode was 10dB lower than the limit

at a 3 meter camber. The table was rotated 360 degrees to determine the
position of the highest radiation.

was mounted on the top of a variable-height antenna tower.

determine the maximum value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

the antenna was tuned to heights from 1 meter to 4 meters and the rota table
was turned from 0 degrees to 360 degrees to find the maximum reading.

Bandwidth with Maximum Hold Mode.

specified, then testing could be stopped and the peak values of the EUT would
be reported. Otherwise the emissions that did not have 10dB margin would be
re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.

Test Instruments:

Refer to section 5.7 for details

Test mode:

Non-hopping mode

Test results:

Pass

Remark:

Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

[ ] Below 1GHz

Frequency E:::I Al:n;?:?:ra ?_?):I: Preamp Level Limit Line a\r/:l’: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
77.87 55.68 11.26 0.42 31.83 35.53 40.00 -4.47 Vertical
129.92 45.61 9.03 0.56 31.86 23.34 43.50 -20.16 Vertical
181.92 53.41 9.84 0.67 3217 31.75 43.50 -11.75 Vertical
207.85 53.89 10.81 0.74 32.27 33.17 43.50 -10.33 Vertical
23417 52.72 11.83 0.85 32.28 33.12 46.00 -12.88 Vertical
260.14 44.00 12.16 0.95 32.29 24 .82 46.00 -21.18 Vertical
77.87 56.80 11.26 0.42 31.83 36.65 40.00 -3.35 Horizontal
129.92 53.77 9.03 0.56 31.86 31.50 43.50 -12.00 Horizontal
181.92 56.50 9.84 0.67 32.17 34.84 43.50 -8.66 Horizontal
207.85 58.31 10.81 0.74 32.27 37.59 43.50 -5.91 Horizontal
23417 60.65 11.83 0.85 32.28 41.05 46.00 -4.95 Horizontal
260.14 49.58 12.16 0.95 32.29 30.40 46.00 -15.60 Horizontal

Global United Technology Services Co., Ltd.
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B Above 1GHz

Report No: GTSE11120100103

‘ Test mode: ‘ 802.11b Test channel: Lowest
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 41.23 31.79 5.34 24.07 54.29 74.00 -19.71 Vertical
7236.00 39.26 36.19 6.88 26.44 55.89 74.00 -18.11 Vertical
9648.00 32.46 38.07 8.96 25.36 54.13 74.00 -19.87 Vertical
12060.00 26.34 39.05 10.35 25.15 50.59 74.00 -23.41 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 42.16 31.79 5.34 24.07 55.22 74.00 -18.78 Horizontal
7236.00 39.35 36.19 6.88 26.44 55.98 74.00 -18.02 Horizontal
9648.00 29.65 38.07 8.96 25.36 51.32 74.00 -22.68 Horizontal
12060.00 25.35 39.05 10.35 25.15 49.60 74.00 -24.40 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 21.26 31.79 5.34 24.07 34.32 54.00 -19.68 Vertical
7236.00 14.26 36.19 6.88 26.44 30.89 54.00 -23.11 Vertical
9648.00 13.21 38.07 8.96 25.36 34.88 54.00 -19.12 Vertical
12060.00 10.26 39.05 10.35 25.15 34.51 54.00 -19.49 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4824.00 21.32 31.79 5.34 24.07 34.38 54.00 -19.62 Horizontal
7236.00 26.59 36.19 6.88 26.44 43.22 54.00 -10.78 Horizontal
9648.00 20.16 38.07 8.96 25.36 41.83 54.00 -12.17 Horizontal
12060.00 10.35 39.05 10.35 25.15 34.60 54.00 -19.40 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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Report No: GTSE11120100103

‘ Test mode: ‘ 802.11b Test channel: Middle
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 38.56 31.85 5.40 24.01 51.80 74.00 -22.20 Vertical
7311.00 32.26 36.37 6.90 26.58 48.95 74.00 -25.05 Vertical
9688.00 24.26 38.13 8.98 25.34 46.03 74.00 -27.97 Vertical
12185.00 20.16 38.92 10.38 25.04 44.42 74.00 -29.58 Vertical
14682.00 * 74.00 Vertical
17179.00 * 74.00 Vertical
4874.00 38.26 31.85 5.40 24.01 51.50 74.00 -22.50 Horizontal
7311.00 28.35 36.37 6.90 26.58 45.04 74.00 -28.96 Horizontal
9688.00 29.09 38.13 8.98 25.34 50.86 74.00 -23.14 Horizontal
12185.00 25.79 38.92 10.38 25.04 50.05 74.00 -23.95 Horizontal
14682.00 * 74.00 Horizontal
17179.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 21.02 31.85 5.40 24.01 34.26 54.00 -19.74 Vertical
7311.00 16.32 36.37 6.90 26.58 33.01 54.00 -20.99 Vertical
9688.00 11.14 38.13 8.98 25.34 32.91 54.00 -21.09 Vertical
12185.00 10.68 38.92 10.38 25.04 34.94 54.00 -19.06 Vertical
14682.00 * 54.00 Vertical
17179.00 * 54.00 Vertical
4874.00 22.35 31.85 5.40 24.01 35.59 54.00 -18.41 Horizontal
7311.00 17.26 36.37 6.90 26.58 33.95 54.00 -20.05 Horizontal
9688.00 12.30 38.13 8.98 25.34 34.07 54.00 -19.93 Horizontal
12185.00 10.23 38.92 10.38 25.04 34.49 54.00 -19.51 Horizontal
14682.00 * 54.00 Horizontal
17179.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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Report No: GTSE11120100103

‘ Test mode: ‘ 802.11b Test channel: Highest
Peak value:
Frequency Eee\?:I A;;i?:ra cI:_E(ﬂ)t:se Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 38.26 31.89 5.46 23.96 51.65 74.00 -22.35 Vertical
7386.00 31.81 36.49 6.93 26.79 48.44 74.00 -25.56 Vertical
9848.00 26.35 38.24 9.05 25.30 48.34 74.00 -25.66 Vertical
12310.00 28.34 38.83 10.41 24.90 52.68 74.00 -21.32 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 38.26 31.89 5.46 23.96 51.65 74.00 -22.35 Horizontal
7386.00 33.76 36.49 6.93 26.79 50.39 74.00 -23.61 Horizontal
9848.00 25.26 38.24 9.05 25.30 47.25 74.00 -26.75 Horizontal
12310.00 24.35 38.83 10.41 24.90 48.69 74.00 -25.31 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Frequency Eee\?:I A;;i?:ra cI:_E(ﬂ)t:se Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 25.26 31.89 5.46 23.96 38.65 54.00 -15.35 Vertical
7386.00 17.35 36.49 6.93 26.79 33.98 54.00 -20.02 Vertical
9848.00 10.26 38.24 9.05 25.30 32.25 54.00 -21.75 Vertical
12310.00 10.32 38.83 10.41 24.90 34.66 54.00 -19.34 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 2497 31.89 5.46 23.96 38.36 54.00 -15.64 Horizontal
7386.00 19.35 36.49 6.93 26.79 35.98 54.00 -18.02 Horizontal
9848.00 12.35 38.24 9.05 25.30 34.34 54.00 -19.66 Horizontal
12310.00 11.39 38.83 10.41 24.90 35.73 54.00 -18.27 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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Report No: GTSE11120100103

‘ Test mode: ‘ 802.11g Test channel: lowest
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 36.59 31.79 5.34 24.07 49.65 74.00 -24.35 Vertical
7236.00 32.16 36.19 6.88 26.44 48.79 74.00 -25.21 Vertical
9648.00 29.35 38.07 8.96 25.36 51.02 74.00 -22.98 Vertical
12060.00 27.26 39.05 10.35 25.15 51.51 74.00 -22.49 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 39.26 31.79 5.34 24.07 52.32 74.00 -21.68 Horizontal
7236.00 31.26 36.19 6.88 26.44 47.89 74.00 -26.11 Horizontal
9648.00 28.50 38.07 8.96 25.36 50.17 74.00 -23.83 Horizontal
12060.00 22.36 39.05 10.35 25.15 46.61 74.00 -27.39 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 21.35 31.79 5.34 24.07 34.41 54.00 -19.59 Vertical
7236.00 15.38 36.19 6.88 26.44 32.01 54.00 -21.99 Vertical
9648.00 12.34 38.07 8.96 25.36 34.01 54.00 -19.99 Vertical
12060.00 10.28 39.05 10.35 25.15 34.53 54.00 -19.47 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertica
4824.00 22.35 31.79 5.34 24.07 35.41 54.00 -18.59 Horizontal
7236.00 21.29 36.19 6.88 26.44 37.92 54.00 -16.08 Horizontal
9648.00 12.35 38.07 8.96 25.36 34.02 54.00 -19.98 Horizontal
12060.00 10.32 39.05 10.35 25.15 34.57 54.00 -19.43 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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Report No: GTSE11120100103

‘ Test mode: ‘ 802.11g Test channel: Middle
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 42.35 31.85 5.40 24.01 55.59 74.00 -18.41 Vertical
7311.00 40.26 36.37 6.90 26.58 56.95 74.00 -17.05 Vertical
9688.00 32.12 38.13 8.98 25.34 53.89 74.00 -20.11 Vertical
12185.00 22.39 38.92 10.38 25.04 46.65 74.00 -27.35 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4874.00 42.16 31.85 5.40 24.01 55.40 74.00 -18.60 Horizontal
7311.00 39.35 36.37 6.90 26.58 56.04 74.00 -17.96 Horizontal
9688.00 30.16 38.13 8.98 25.34 51.93 74.00 -22.07 Horizontal
12185.00 28.26 38.92 10.38 25.04 52.52 74.00 -21.48 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 20.35 31.85 5.40 24.01 33.59 54.00 -20.41 Vertical
7311.00 17.06 36.37 6.90 26.58 33.75 54.00 -20.25 Vertical
9688.00 13.11 38.13 8.98 25.34 34.88 54.00 -19.12 Vertical
12185.00 10.88 38.92 10.38 25.04 35.14 54.00 -18.86 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4874.00 22.36 31.85 5.40 24.01 35.60 54.00 -18.40 Horizontal
7311.00 18.94 36.37 6.90 26.58 35.63 54.00 -18.37 Horizontal
9688.00 14.83 38.13 8.98 25.34 36.60 54.00 -17.40 Horizontal
12185.00 12.44 38.92 10.38 25.04 36.70 54.00 -17.30 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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Report No: GTSE11120100103

‘ Test mode: ‘ 802.11g Test channel: Highest
Peak value:
Frequency Eee\?:I A;;i?:ra cI:_E(ﬂ)t:se Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 37.12 31.89 5.46 23.96 50.51 74.00 -23.49 Vertical
7386.00 32.67 36.49 6.93 26.79 49.30 74.00 -24.70 Vertical
9848.00 30.84 38.24 9.05 25.30 52.83 74.00 -21.17 Vertical
12310.00 28.17 38.83 10.41 24.90 52.51 74.00 -21.49 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 39.84 31.89 5.46 23.96 53.23 74.00 -20.77 Horizontal
7386.00 32.85 36.49 6.93 26.79 49.48 74.00 -24.52 Horizontal
9848.00 30.74 38.24 9.05 25.30 52.73 74.00 -21.27 Horizontal
12310.00 29.35 38.83 10.41 24.90 53.69 74.00 -20.31 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Frequency Eee\?:I A;;i?:ra cI:_E(ﬂ)t:se Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 20.35 31.89 5.46 23.96 33.74 54.00 -20.26 Vertical
7386.00 15.36 36.49 6.93 26.79 31.99 54.00 -22.01 Vertical
9848.00 12.32 38.24 9.05 25.30 34.31 54.00 -19.69 Vertical
12310.00 12.00 38.83 10.41 24.90 36.34 54.00 -17.66 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 20.35 31.89 5.46 23.96 33.74 54.00 -20.26 Horizontal
7386.00 18.35 36.49 6.93 26.79 34.98 54.00 -19.02 Horizontal
9848.00 12.35 38.24 9.05 25.30 34.34 54.00 -19.66 Horizontal
12310.00 10.35 38.83 10.41 24.90 34.69 54.00 -19.31 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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